
-4- Model T33312 (Mfd. Since 07/22)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

2
1

3
4

5

6

7
8 9

1011

12

13

14

15

16

17
18

10

18

T3
33
12

gr
iz
zl
y.
co
m19

20

21

22

MODEL T33312

PANEL LIFTING CART

Max. W
eight C

apacity: 300 lbs.

Horizontal Panel H
eight: 3

0"−42"

Weight: 3
8 lbs.Specifications

WARNING!

Mfd. for Grizzly in China

S/N

Date

To reduce risk of serious personal injury when using cart: 

 1. Read and understand manual before using this cart. 

 2. Ensure cart is
 correctly set up before using. 

 3. Never stand or rid
e on cart.

4. Do not exceed maximum weight capacity of 300 lbs.

 5. Keep load balanced to prevent tip
ping.

 6. Do not lift
 or tra

nsport m
ore than one panel at a tim

e. 

 7. Set caster brakes when loading/unloading cart.

8. Avoid using on inclines or ra
mps that will c

ause loss of control.

T33312 Parts Breakdown & List

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT33312001 LIFT FRAME 12 PT33312012 STAND
2 PT33312002 LOCK LEVER 13 PT33312013 HEX BOLT M8-1.25 X 45
3 PT33312003 EXTENSION SPRING 1.5 X 10 X 80 14 PT33312014 LOCK NUT M12-1.75
4 PT33312004 HEX BOLT M8-1.25 X 35 15 PT33312015 FLAT WASHER 12MM
5 PT33312005 BUTTON HD CAP SCR M8-1.25 X 16 16 PT33312016 HEX BOLT M8-1.25 X 65
6 PT33312006 SHOULDER SCREW M8-1.25 X 14, 10 X 13 17 PT33312017 CASTER 3", LOCKING SWIVEL
7 PT33312007 SHOULDER SCREW M8-1.25 X 13, 10 X 35 18 PT33312018 LOWER CROSS BEAM 14-15/16"
8 PT33312008 HEIGHT BRACKET 19 PT33312019 MACHINE ID LABEL
9 PT33312009 UPPER CROSS BEAM 15-7/8" 20 PT33312020 GRIZZLY.COM LABEL
10 PT33312010 LOCK NUT M8-1.25 21 PT33312021 MODEL NUMBER LABEL
11 PT33312011 KNOB BOLT M8-1.25 X 20, 5-LOBE, D37 22 PT33312022 TOUCH-UP PAINT, GRIZZLY GREEN

Please Note: We do our best to stock replacement parts whenever possible, but we cannot guarantee that all parts shown here 
are available for purchase. Call (800) 523-4777 or visit our online parts store at www.grizzly.com to check for availability.


